



Quality Certificate

Certificate No.		Issued Date	
Customer		PO No.	
OC/PI No.		Invoice No.	
Material	TiAlSi50.5:43.5:6at%	Batch No.	CX1604-1B~2B
Size(mm)		Quantity	

Report of Analysis

Engraving Code	AETAS141153~190
Purity	>99.8%
Density	>99% of theory density 3.6g/cm ³
Grain size	<150um
Apperance	Clean and shining surface, free of scratch, oil and ditry

Chemical Analysis

Composition			Impurity (ppm, below wt%)					
Al	Si	Ti	C	N	O	S	H	Fe
31.1	4.38	balance	0.02	0.04	0.28	0.005	0.02	0.1
			Ca	Cu				
			0.005	0.005				

Conclusion

Test method	ICP	Judgement	QC Pass
Prepared by	Xiaomei Chen	Approved by	David Li

Hebei Shenghua New Materials Technology Co., Ltd

Register No: 91130522MA09YULX64

Lincheng Economy Development Zone, Lincheng Country, Xingtai City, Hebei Province, China

Tel: 0086-592-5928312 Fax: 0086-592-5928310

Email: sales@topmaterial.com

Website: www.topmaterial.com